
 

5/13/2025 

BSCW1444C 

Martin Planter Attachments 
Martin Industries LLC 

206 Elk Fork Road 
Elkton, KY 42220 

Telephone: 270-265-5817 
E-Mail: martin@martintill.com 

www.martintill.com 

Installation Instructions 

Cupped Razor Closing Wheel for 1700 Deere and Kinze planters 
with bolt on hubs 



 

5/13/2025 

Step 1: Assemble Wheel 

1) Attach the spade wheel on to the CHU44-B2 hub, with part number facing the hub. 

2) Place the BC-01 bearing cap on the opposite side of the CHU44-B2 hub. 

3) Insert the four 3/8” X 1 1/4” carriage bolts then add the four 3/8” flange nuts. Tight-
en. 

4) Torque 3/8 bolts to 23 ft-lbs. Re-tighten after first day’s use. 

5) Repeat the assembly instructions for the opposite side assembly.  

(IMPORTANT NOTE: The RTW141418RC will mount on the LEFT SIDE and the 
RTW141418LC will mount on the RIGHT SIDE. The Part Number on the wheels will be 
facing the furrow.) 

5/8” NUT
(757600) 

5/8” x 3 3/4” 
Bolt 

(754636) 

3/8” x 1 1/4” 
CARR. BOLT

(752312) 

5/8” SAE 
WASHER
(758600) 

BEARING 
5203KMF 
(800357) 

B HUB 
(HU44-B2) 
(800330) 

DUST CAP 

(HS1328) 
(800302) 

3/8” FLANGE 
NUT (755302) 

RIGHT HAND 
CUPPED RAZOR  

WHEEL 
(RTW1414RC) 

(800518) 

1 

NOTE: 5/8” SAE Washer 
should always be installed 
against the OEM Cast Arm.  

5/8” X 7/8”  
WASHER
(758602) 

BEARING 
RETAINER 

(BC-01) 
(800358) 

*Assembled B-Hub  
CHU44-B2 (900201) 



 

5/13/2025 

Step 2 : Install BSCW1444C to Tail Wheel Housing 

1) For Recommended Spacing between wheels, use 1 x 5/8 SAE washer (788601)and 3 x 5/8 
ID X 7/8 OD (788602) Washers per wheel.  

      Note: SAE Washer should always be installed against Cast Surface of Tail Wheel Housing. 

1) Insert the 5/8” x 3 3/4” bolt thru the hole in the tail wheel housing, then add the nut and 
tighten. Repeat for opposite side. 

2) Recommended distance is 2 3/4” as shown below. To decrease spacing, move shim 
washers (788602) under the head of bolt as shown below. 

RECOMMENDED STARTING 
DISTANCE 2 3/4” WHEN  

ASSEMBLED. 

RIGHT  

SIDE 
LEFT  

SIDE 

RIGHT HAND  

(RTW1414RC)  

(800518) 
 

LEFT HAND  

(RTW1414LC) 

(800517) 

Qty 4 
Qty 4 
Qty 3 
Qty 1 
Qty 1 
Qty 1 

Hardware Required Per Wheel  

1) 3/8” X 1 1/4” Carriage Bolt     
2) 3/8” Flange Nut                                
3) 5/8” x 7/8” Washer               
4) 5/8 SAE Washer                                           
5) 5/8” Nyloc Nut                        
6) 5/8” X  3 3/4” Bolt                 

Recommended to run 
wheels offset as shown be-
low. It is recommended that 
half of the planter be set up 

Right leading and half set up 
as Left leading. 

(Below is Left Leading)  

2 

5/8” X 7/8”  
WASHER 

(758602) 



 

5/13/2025 

Martin Industries LLC 
206 Elk Fork Road 
Elkton, KY 42220 

Telephone: 270-265-5817 
E-Mail: martin@martintill.com 

www.martintill.com                        

The most trusted name in no-till 
Established 1991 


